NPDES Permit No. MA0101788
Page 1 of 23

AUTHORIZATION TO DISCHARGE UNDER THE
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM

In compliance with the provisions of the Federal Clean Water Act, as amended, (33 U.S.C. §81251 et
seq.; the "CWA"), and the Massachusetts Clean Waters Act, as amended, (M.G.L. Chap. 21, 8§ 26-53),

Town of Hudson
Department of Public Works

is authorized to discharge from the facility located at

Hudson Wastewater Treatment Facility
One Municipal Drive
Hudson, MA 01749

to receiving water named
Assabet River

in accordance with effluent limitations, monitoring requirements and other conditions set forth herein.

This permit will become effective on the first day of the calendar month immediately following sixty
[...]
Total hydrocarbons means the organic compounds in the exit gas from a sewage sludge incinerator
stack measured using a flame ionization detection instrument referenced to propane.

Total solids are the materials in sewage sludge that remain as residue when the sewage sludge is dried
at 103 to 105 degrees Celsius.

Treat or treatment of sewage sludge is the preparation of sewage sludge for final use or disposal.
This includes, but is not limited to, thickening, stabilization, and dewatering of sewage sludge. This
does not include storage of sewage sludge.

Treatment works is either a federally owned, publicly owned, or privately owned device or system
used to treat (including recycle and reclaim) either domestic sewage or a combination of domestic
sewage and industrial waste of a liquid nature.

Unstable area is land subject to natural or human-induced forces that may damage the structural
components of an active sewage sludge unit. This includes, but is not limited to, land on which the
soils are subject to mass movement.

Unstabilized solids are organic materials in sewage sludge that have not been treated in either an
aerobic or anaerobic treatment process.

Vector attraction is the characteristic of sewage sludge that attracts rodents, flies, mosquitoes, or
other organisms capable of transporting infectious agents.

Volatile solids is the amount of the total solids in sewage sludge lost when the sewage sludge is
combusted at 550 degrees Celsius in the presence of excess air.

Wet electrostatic precipitator is an air pollution control device that uses both electrical forces and
water to remove pollutants in the exit gas from a sewage sludge incinerator stack.

Wet scrubber is an air pollution control device that uses water to remove pollutants in the exit gas
from a sewage sludge incinerator stack.

3. Commonly Used Abbreviations

BOD Five-day biochemical oxygen demand unless otherwise specified
CBOD Carbonaceous BOD
CFS Cubic feet per second
COD Chemical oxygen demand
Chlorine
Cl, Total residual chlorine
TRC Total residual chlorine which is a combination of free available chlorine

(FAC, see below) and combined chlorine (chloramines, etc.)

Page 23 of 25



NPDES PART Il STANDARD CONDITIONS
(January, 2007)

TRO Total residual chlorine in marine waters where halogen compounds are
present
FAC Free available chlorine (aqueous molecular chlorine, hypochlorous acid,

and hypochlorite ion)

Coliform
Coliform, Fecal Total fecal coliform bacteria
Coliform, Total Total coliform bacteria
Cont. (Continuous) Continuous recording of the parameter being monitored, i.e.
flow, temperature, pH, etc.
Cu. M/day or M®/day Cubic meters per day
DO Dissolved oxygen
kg/day Kilograms per day
Ibs/day Pounds per day
mg/l Milligram(s) per liter
mi/I Milliliters per liter
MGD Million gallons per day
Nitrogen
Total N Total nitrogen
NHs-N Ammonia nitrogen as nitrogen
NOs-N Nitrate as nitrogen
NO,-N Nitrite as nitrogen
NO;3;-NO, Combined nitrate and nitrite nitrogen as nitrogen
TKN Total Kjeldahl nitrogen as nitrogen
Oil & Grease Freon extractable material
PCB Polychlorinated biphenyl
pH A measure of the hydrogen ion concentration. A measure of the
acidity or alkalinity of a liquid or material
Surfactant Surface-active agent

Page 24 of 25



Temp. °C

Temp. °F

TOC

Total P

TSS or NFR
Turb. or Turbidity
ug/l

WET

C-NOEC

A-NOEC

LCso

ZID

NPDES PART Il STANDARD CONDITIONS
(January, 2007)

Temperature in degrees Centigrade

Temperature in degrees Fahrenheit

Total organic carbon

Total phosphorus

Total suspended solids or total nonfilterable residue
Turbidity measured by the Nephelometric Method (NTU)
Microgram(s) per liter

“Whole effluent toxicity” is the total effect of an effluent
measured directly with a toxicity test.

“Chronic (Long-term Exposure Test) — No Observed Effect
Concentration”. The highest tested concentration of an effluent or a
toxicant at which no adverse effects are observed on the aquatic test
organisms at a specified time of observation.

“Acute (Short-term Exposure Test) — No Observed Effect Concentration”
(see C-NOEC definition).

LCx is the concentration of a sample that causes mortality of 50% of the
test population at a specific time of observation. The LCs, = 100% is
defined as a sample of undiluted effluent.

Zone of Initial Dilution means the region of initial mixing

surrounding or adjacent to the end of the outfall pipe or diffuser
ports.

Page 25 of 25



NPDES Permit No. MA0101788 Page 1 of 49
2018 Fact Sheet

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY
NEW ENGLAND
5 POST OFFICE SQUARE - SUITE 100
BOSTON, MASSACHUSETTS 02109-3912

FACT SHEET
DRAFT NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES) PERMIT TO
DISCHARGE TO WATERS OF THE UNITED STATES
PURSUANT TO
THE CLEAN WATER ACT (CWA)
NPDES PERMIT NO.: MA0101788
PUBLIC NOTICE START AND END DATES: April 11, 2018 — May 10, 2018
NAME AND ADDRESS OF APPLICANT:
Town of Hudson
Department of Public Works
One Municipal Drive
Hudson, MA 01749
NAME AND ADDRESS OF FACILITY WHERE DISCHARGE OCCURS:
Hudson Wastewater Treatment Facility
One Municipal Drive
Hudson, MA 01749
RECEIVING WATER: Assabet River, (MA82B-05)

CLASSIFICATION: Class B, Warm Water Fishery



NPDES Permit No. MA0101788 Page 2 of 49
2018 Fact Sheet

Contents

I. PROPOSED ACTION, TYPE OF FACILITY, AND DISCHARGE LOCATION ......cccumsnssnsanas 4
II. QUANTITATIVE DATA AND TABLES AND FIGURES IN THE FACT SHEET ..........cveusuuu. 4
III. LIMITATIONS AND CONDITIONS.....ccoimimsmmsnmsmsssssmssmssmssssassassassssssssssssssssssssssnssasssssssssssssseas 4

IV.  PERMIT BASIS AND EXPLANATION OF EFFLUENT LIMITATION DERIVATION.... 4

A. Overview of Federal and State Regulations General Requirements........cccceuceeiieiiiieennncecinreneesnnnnseeeseeeennes 5
B. Waterbody Classification and USQEE ..........ccceiiiiiimmmniiiiiiiiiiinneeiiiiiiiiiieesnnessssessissessssssssssssssssnssssssssssssssssnnns 6
C. River Flow and Available DilUtioN...........eeeeiiiiinnniieiiiiiiiieneeeiiiiereeeeiiscaeeseesssecssssseesssssssssssseesssssssssane 7

1 7O N O TSP PPPPPPRRROOE 7

2 AVAIID1E DIUTION. ..ttt ettt e st e et e st e e s st e e s bt e e bt e e be e e bt e sabeesaneesareesaneeneean 8
D. Permit Limits and EfflJuent Data........ccccceiiiiiimmiiiiiiiiiiniiininnnsine s sass s sass e s s aanne e s 9

1. ConVENtioNal POIUTANTS ...eiiiieiiiieeee e ettt et et e st e st e st e e sabeesneeesbnesneeeas 9

2. NON-CONVENLIONAl POIULANTS .....eiiuiiiieiie ettt ettt e b et saeesbeenbeenneas 11
E. Sludge INnformation & REQUIrEMENLS .........ccciiiiiiiieeeiiiiiiiiienennnsiiiietitesnnssssssssssssesnnsssssssssesssnnssssssssssssssnnasssns 25
F. Sewer System Operation & MainteNanCe.....c...ccivuuiiiiieniiiiieniiiiiiniiiieniiiieieiismtiessirsssssssssensssssansss 25
G.  Industrial Pretreatment ......ueiiiiiiiiiiiiiiiiiiiiiiiie e sss s e se s ase 26
V. UNAUTHORIZED DISCHARGES.......ccccoiusmmsmmumsumsumsessssssssssssssssssssssssssssssssssssssssssnssnssssssssssssssssnsas 27
A.  Anti-Degradation REVIEW ........icieeeeeeeeiiiiiiiiiimenncieeeeereeenansseeessessessnnsssssssssesennnsssssssssssessnnnsssssssssssessnnnssssssns 27
VI. ESSENTIAL FISH HABITAT DETERMINATION.....ccccssmsumsumsumsunsassnssssssssssassassassessassessananas 27
VII. ENDANGERED SPECIES ACT ....ccotusummmsmmsmssssssssssssssssssssssssssssssnssssssssssssssssssssssnssnssssssssssssssssnsan 27
VIII. MONITORING AND REPORTING.....ccssussmsassussarsussasssssssssssssassassassassassnssssssssssassassassasssssssssssnas 28
A.  MONItOriNg REQUINEMENTS .....iiiiuiiiieiiiiiiniiiieniitieasiiettsmisiiessstiesssiosssssssssessssstesssssssssssssssnssssssssssssssnssssses 28
B. Reporting REQUITEMENTS .....cciuueiiiiiuiiiiiniiiiiinniiiieeniiiieniiiieseisisessiiessistsssssssssssssstesssssssssssssssssssssssnsssssanes 29

IX. STATE CERTIFICATION REQUIREMENTS .....ccconmmmmmmmmmsmsmnmsmsssssssssssssssssssssssssses 29



NPDES Permit No. MA0101788 Page 3 of 49
2018 Fact Sheet

X. PUBLIC COMMENT PERIOD AND PROCEDURES FOR FINAL DECISION ......c.ccceiuinnen 30
XI. EPA AND MASSDEP CONTACTS...ccomiimmmmmmsmssssssssssssssssssssssssssssssssssssssssasssssans 31
ATTACHMENT A - WWTP LOCATION....cccimnmrmnmmnmsmmmmmssmssssssssssssssmssssssssssssssssssssssssssssssassssssssassnns
ATTACHMENT B - SUMMARY OF DMR DATA ..o
ATTACHMENT C - SUMMARY OF WET TEST DATA.....cccmmmmmmmmmsmsmssmssssssssssssssssasns
ATTACHMENT D - STATISTICAL APPROACH FOR EFFLUENT DATA (N 2 10)...ccccuununmususenns
ATTACHMENT E - HUDSON WWTP SCHEMATIC .....ocoimmmmmsmmmmsssmmsmssssssssssssssssssssssssssssssssssssassnns

ATTACHMENT F - SUMMARY OF MERRIMACK RIVER ESTUARY DATA.......cummmsmsnsnsssnnnns



NPDES Permit No. MA0101788 Page 4 of 49
2018 Fact Sheet

I. Proposed Action, Type of Facility, and Discharge Location

The Town of Hudson has requested that the U.S. Environmental Protection Agency (EPA) reissue its NPDES
permit to discharge into the Assabet River. Hudson Wastewater Treatment Plant (WWTP) is engaged in the
collection and treatment of municipal wastewater.

The existing NPDES (Current Permit) permit was issued on May 26, 2005, became effective on July 25, 2005
and expired on July 25, 2010. The applicant filed a complete application as required by 40 Code of Federal
Regulations (CFR) & 122.6, so the Current Permit has been administratively continued and will remain in
effect until a renewed permit has been issued. The Current Permit and Draft Permit authorize only one
discharge, from Outfall 001 at the facility. The Draft Permit has been written to reflect current operations and
conditions at the facility.

Il. Quantitative Data and Tables and Figures in the Fact Sheet

Attachment A of the fact sheet is a site locus map of the facility. A quantitative description of the treatment
plant’s discharge in terms of significant effluent parameters based on recent monitoring data is attached to the
fact sheet as Attachment B, Hudson Wastewater Treatment Facility - Discharge Monitoring Report (DMR)
Data. The data in Attachment C, Whole Effluent Toxicity Test Chemistry Data was used to calculate the
Draft Permit’s proposed water quality-based effluent limits for metals. Attachment D, Statistical Approach
for Effluent Data (N>10), was used to calculate the Draft Permit’s proposed water quality-based effluent
limits for metals and ammonia. Attachment E of the fact sheet is a diagram of the facility’s flow process.
Attachment F is a Summary of Merrimack River Estuary Data, for 2017. Table 1 is the acute and chronic
criteria for metals. Table 2 is the reasonable potential analysis for cadmium, lead, nickel, and zinc. The
analysis of ammonia limits in the current permit are in Table 3.

I11. Limitations and Conditions

The proposed effluent limitations and monitoring requirements may be found in the Draft Permit.

IV. Permit Basis and Explanation of Effluent Limitation Derivation

The Town of Hudson operates a 3 million-gallon per day (MGD) advanced wastewater treatment facility
located in Hudson, Massachusetts that serves approximately 15,000 people from the Town of Hudson.
The entire collection system is composed of 100 percent separate sanitary sewers. The facility accepts up
to 400,000 gallons per year of septage from residential septic systems in Hudson. The septage is
discharged from septic waste tanks to the headworks of the facility.

As shown in Attachment E, wastewater enters the treatment plant through the headworks, where large
debris is screened out by a mechanical bar screen, sand and grit are settled out in aerated grit chambers,
and a mechanical fine screen screens out small debris and solids. Wastewater then flows to the primary
clarifiers. Sodium hydroxide is added at the tail end of primary settling to increase pH in the wastewater.
Biological treatment follows, as the wastewater first flows through trickling filters, followed by second
clarifiers. Ferric chloride is added as wastewater flows between these process units. The flow goes into a
mechanical aeration tank equipped with variable speed drives. Afterwards, the flow enters two activated
sludge clarifiers. Ferric chloride and sodium hypochlorite are added to the final clarifier effluent. The
flow then enters two Dissolved Air Flotation (DAF) units, where suspended matter precipitates out of the
flow. The remaining solids are stored in sludge storage tanks along with the solids from the primary and
final clarifiers. The wastewater then enters a chlorine contact tank. Sodium bisulfate is added prior to
discharge. Final effluent discharges into the Assabet River.



NPDES Permit No. MA0101788 Page 5 of 49
2018 Fact Sheet

A. Overview of Federal and State Regulations General Requirements

The Clean Water Act (CWA or the Act) prohibits the discharge of pollutants to waters of the United States
without an NPDES permit unless such a discharge is otherwise authorized by the Act. NPDES permits are
used to implement technology-based and water quality-based effluent limitations as well as other
requirements, including monitoring and reporting. This Draft NPDES Permit was developed in accordance
with statutory and regulatory authorities established pursuant to the Act. The regulations governing the
NPDES program are primarily found in 40 CFR Parts 122, 124, and 125.

EPA is required to consider technology and water quality requirements when developing permit effluent
limits. Technology-based treatment requirements represent the minimum level of control that must be
imposed under Sections 402 and 301(b) of the Act. Under Section 301(b)(1)(B) of the CWA, publicly
owned treatment works (POTWSs) must have achieved effluent limitations based upon secondary
treatment by July 1, 1977. The secondary treatment requirements are set forth at 40 CFR Part 133.

Under Section 301(b)(1)(C) of the CWA, discharges are subject to limits more stringent than technology-
based limits where necessary to meet water quality standards. These are known as water quality-based
effluent limits. The Massachusetts Surface Water Quality Standards (MA SWQS) include requirements for
the regulation and control of toxic constituents and also require that EPA criteria, established pursuant to
Section 304(a) of the CWA, be used unless a site-specific criterion is established. MA SWQS (314 CMR
4.00) require that discharges of pollutants to surface waters be limited or prohibited to assure that surface
water quality standards of the receiving waters are protected and maintained or attained. See 314 CMR
4.03(1)(a).

EPA regulations at 40 CFR 122.44(d)(1)(i), require that the permit limit any pollutant or pollutant
parameter (conventional, non-conventional, toxic, and whole effluent toxicity) that is or may be
discharged at a level that caused, has reasonable potential to cause, or contributes to an excursion above
any water quality criterion. An excursion occurs if the projected or actual in-stream concentrations
exceed the applicable criterion. In determining reasonable potential, EPA considers existing controls on
point and non-point sources of pollution, variability of the pollutant in the effluent, sensitivity of the
species to toxicity and, where appropriate, the dilution of the effluent in the receiving water.

EPA's anti-backsliding provisions, found in Sections 402(0) and 303(d)(4) of the CWA and at 40 CFR
122.44(1), prohibit the relaxation of permit limits, standards, and conditions, except under certain, limited
conditions. Anti-backsliding provisions apply to effluent limits based on technology, water quality, Best
Professional Judgement and State Certification requirements. A permit may not be renewed, reissued, or
modified with less stringent limitations or conditions than those contained in the Current Permit unless in
compliance with the anti-backsliding requirement of the CWA. The Draft Permit for Hudson WWTP
does not propose any permit requirements that are less stringent that those contained in the Current
Permit.



NPDES Permit No. MA0101788 Page 6 of 49
2018 Fact Sheet

B. Waterbody Classification and Usage

The facility discharges to segment (MA82B-05) of the Assabet River.! The Massachusetts Department of
Environmental Protection (MassDEP) lists this segment of the river as a Class B warm water fishery.

Class B water

These waters are designated as habitat for fish, other aquatic life, and wildlife, including for their
reproduction, migration, growth and other critical functions, and for primary and secondary contact
recreation. Where designated in 314 CMR 4.06, they shall be suitable as a source of public water supply
with appropriate treatment (“Treated Water Supply’”). Class B waters shall be suitable for irrigation and
other agricultural uses and for compatible industrial cooling and process uses. These waters shall have
consistently good aesthetic value.?”

A warm water fishery is defined in the MA SWQS (314 CMR 4.02) as, “Water in which the maximum
mean monthly temperature generally exceeds 68 °F (20 ° C) during the summer months and are not
capable of sustaining a year-round population of cold water stenothermal aquatic life.*

The objective of the CWA is to restore and maintain the chemical, physical, and biological integrity of the
Nation’s waters. To meet this goal, the CWA requires states to develop information on the quality of their
water resources and report this information to the EPA, the U.S. Congress, and the public. To this end, the
EPA released guidance on November 19, 2001, for the preparation of an integrated “List of Waters” that
could combine reporting elements of both §305(b) and §303(d) of the CWA. The integrated list format
allows the states to provide the status of all their assessed waters in one list. States choosing this option must
list each water body or segment in one of the following five categories:

1) Unimpaired and not threatened for all designated uses; 2) Unimpaired waters for some uses

and not assessed for others; 3) Insufficient information to make assessments for any uses; 4) Impaired or
threatened for one or more uses but not requiring the calculation of a Total Maximum

Daily Load (TMDL); and 5) Impaired or threatened for one or more uses and requiring a TMDL. Section
303(d) of the CWA requires states to identify and list those water bodies that are not expected to meet surface
water quality standards after the implementation of technology-based controls and, as such, require the
development of Total Maximum Daily Load.

The MassDEP combines the requirements in Sections 305(b) and 303(d) of the CWA into one report and it is
available on the MassDEP website at http://www.mass.gov/eea/docs/dep/water/resources/07v5/14list2.pdf as
the “Final Massachusetts Year 2014 Integrated Lists of Water” (2014 Integrated List).

Segment MA82B-05 of the Assabet River is listed as not in attainment of state water quality standards; the
river is impaired for macrophytes, excess algal growth, fecal coliform, nutrients, dissolved oxygen, and total
phosphorus.* It requires a TMDL for pathogens. The limits and conditions in the Draft Permit should be
sufficient to ensure that this discharge will not cause or contribute to non-attainment for pathogens.

1SuAsCo Water Quality Assessment Report, Assabet Subwatershed. (2001). Massachusetts Department of Environmental
Protection. pg. 85

2 Massachusetts Surface Water Quality Standards, 314 CMR 4.05(3)(b)

3 Massachusetts Surface Water Quality Standards, 314 CMR 4.02

4SuAsCo Water Quality Assessment Report, Assabet Subwatershed. (2001). Massachusetts Department of Environmental
Protection. pg. 85


http://www.mass.gov/eea/docs/dep/water/resources/07v5/14list2.pdf

NPDES Permit No. MA0101788 Page 7 of 49
2018 Fact Sheet

C. River Flow and Available Dilution

1. 7010

Water quality-based effluent limits in the Draft Permit are derived using water quality criteria and available
dilution during the 7Q10 low flow period. A 7Q10 low flow period is defined as the lowest mean stream flow
for seven consecutive days with a ten-year recurrence interval. For rivers and streams, Massachusetts